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vacuum system
exhaust recirculation

1.9ltr. diesel eng.+
AWX,AVF

   1   038 131 501 AL exhaust recirculation valve 1

   -   1J0 145 769 B retaining clip X

   2   N   909 273 02 round seal 62X3 1

   3   038 131 513 H cooler for exhaust
recuperation

1 automatic

(exhaust gas cooler >
 water pipe)
             see illustration: 819-50

   4   038 131 521 BB connecting pipe 1 automatic

  (4)   038 131 521 AJ connecting pipe 1 manual
gearbox

   5   028 131 521 AD connecting pipe 1 automatic

   6   N   101 244 08 hexagon socket head
bolt (combi)

M6X20 3

   7   069 131 547 D gasket 32MM 1

   8   N   904 154 05 allen key head bolt
(combi)

M8X22 2 manual
gearbox

  (8)   N   904 154 05 allen key head bolt
(combi)

M8X22 6 automatic

   9   038 131 547 A gasket 22MM 1 manual
gearbox

  (9)   038 131 547 A gasket 22MM 3 automatic

  10   N   101 148 02 allen key head bolt
(combi)

M6X15 3 automatic

  11 + N   902 002 01 shouldered hex. nut,
self-locking

M8 2

  12   8E0 906 628 A pressure converter
F             >> 4B-2-200 000 1

 (12)   8E0 906 628 B pressure converter
F 4B-3-000 001>>* 1

  13   8E0 906 627 A pressure converter
F             >> 4B-2-200 000* 1

et_bt1.frm



Model

A6

Year

2004

25.02.201MG

Pos Part Number Description Qty Model

1

SG

31

Illustrati
on

131-04

Restrictions UPD

724

19:53

Remark

ETKA

Page: 002 EPIS 264

Pos Part Number Description Qty ModelRemark

 (13)   8E0 906 627 C pressure converter
F 4B-3-000 001>>* 1

  14   1K0 906 283 A solenoid change-over valve 1

  15   N   901 063 04 hexagon nut, shouldered M6 4

  16   052 129 734 distance piece 4

  17   046 131 887 grommet 4

  18   046 130 405 retaining plate 2

  19   038 131 529 K retaining panel 1

  20   N   902 809 01 hexagon head bolt (combi) M6X22 2

  21   4B0 971 818 double cable tie 342/140MM X

  22   3D0 971 838 N cable tie 4,5X200 X

  23   443 862 192 4 way connector 1

  24   046 905 291 A non-return valve 1

  25   028 133 793 connecting piece 4/5 1

  26   038 129 811 bracket for damper
F             >> 4B-3-200 000* 1

 (26)   038 129 811 C bracket for damper
F 4B-4-000 001>>* 1

  27   038 129 807 damper 1

  28 + N   013 968 1 oval head panel screw 4,8X13 1

  29   N   905 882 01 allen key head bolt
(combi)

M10X25 2

  30   056 129 971 y-piece 4/4/4 1

  31 + N   103 100 01 clamp 11,9X7X0,6 X

  32   N   102 793 01 spring-type clip 8X6 X

   -   N   020 353 33 hose in coils of 5m
'order unit 5'

3,5X2 *

  33                    shorten to: 440MM 1

  34                    shorten to: 40MM 1

  35                    shorten to: 140MM 1

  36                    shorten to: 440MM 1

  37                    shorten to: 80MM 1

  38                    shorten to: 150MM 1

  39                    shorten to: 1000MM 1

  40                    shorten to: 40MM 1

   -   N   020 282 1 hose in coils of 5m
'order unit 5'

5X3 *

  41                    shorten to: 860MM 1

  42                    shorten to: 100MM 1

   -   N   020 139 1 tube in coils of 5m
'order unit 5'

4X1 *

  43                    shorten to: 650MM 1

  44   034 133 784 L angled hose 3,5MM 1

  45   034 133 784 L angled hose 3,5MM 1
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